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CUSTOMER NAME: BEIJING NEW BUILDING MATERIALS PUBLIC LIMITED COMPANY
ADDRESS: TOWER A,BNBM CENTER,FUTURE SCIENCE PARK,NO.9,QIBEI
ROAD,CHANGPING DIST,BENING,PEOPLE'S REPUBLIC OF CHINA

Sample Name . GNG Standard Gypsum Board
Product Specification : 2440x1220x12

Manufacturer

Testing Periok

Test result(s) or further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only

to the sample(s) tested)
Signed for

SGS-CSTC Standards Technical
Services Co., Ltd. ShenZhen Branch.

€44'e

Jessie Ho
Authorized signatory
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Summary of Results:
No. Test ltem Test Method Result
. BS 1230-1:1985 Section 5.1.3 and
1 Breaking load . See result
Appendix C

Original Sample Photo:

Sample- Longitudinal Sample- Transverse
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Test Item: Breaking load

Sample Description: See photo
Test Method: BS 1230-1:1985 Section 5.1.3 and Appendix C

Test Condition:
Specimen: 400mmx300mmx=12.19mm (566\0\{
Condition: 40°C to constant mass o ® Q0
S
Load speed: 250N/min “d \)0\6 d.
Test Result: ‘40\\ o\
est kesult: L"c. (\0 ‘\6(\
Specimen
P 1 o\ (39%%0\\6\°g 5 Average
No-. L ‘_ \‘\ \.,\‘\O“
Longitudinal s‘ ‘5\ \5\“ 1 592.0 600.5 603
direction, N < 8 0 @% ' ' '
Transverse =
o \@ 307.4 264.7 292.1 263.1 285
direction, N

Appendix information:
The test method was carried out by SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou

Branch.
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H******End Of report***i****
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